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 Summary of Results 
Title Test Specimen #1 Test Specimen #2 

Rating H-R15 84 x 60 H-R20 96 x 60 
Operating Force 25 lbf N/A 
Air Infiltration 0.09 cfm/ft2 N/A 

Water Resistance Test Pressure 5.25 psf N/A 
Uniform Load Deflection Test Pressure 15.0 psf 20.0 psf 
Uniform Load Structural Test Pressure ± 22.5 psf ± 30.0 psf 

Deglazing Passed N/A 
Forced Entry Resistance Grade 10 N/A 

 
 
 

 Summary of Results 
Title Test Specimen #3 Test Specimen #4 

Rating H-R20 72 x 48 H-R30 72 x 48 
Operating Force N/A N/A 
Air Infiltration N/A N/A 

Water Resistance Test Pressure N/A N/A 
Uniform Load Deflection Test Pressure 20.0 psf 30.0 psf 
Uniform Load Structural Test Pressure ± 30.0 psf ± 45.0 psf 

Deglazing N/A N/A 
Forced Entry Resistance N/A N/A 

 
 

Reference should be made to ATI Report No. 55328.01-701-47 for complete test specimen 
description and data. 
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 Report No.: 55328.01-701-47 
 Test Date: 01/05/05 
 Through: 01/07/05 
 Report Date: 01/10/05 
 Expiration Date: 01/05/09 
 
Project Summary:  Architectural Testing, Inc. (ATI) was contracted by Deceuninck North 
America, LLC to witness testing on four Series/Model 310.300 single sliding windows at 
Deceuninck North America, LLC test facility in Monroe, Ohio.  The samples tested successfully 
met the performance requirements for the following ratings:  Test Specimen #1:  H-R15 84" x 
60" (XO); Test Specimen #2: H-R20 96" x 60" (XOX); Test Specimen #3:  H-R20 72" x 48" 
(XO); Test Specimen #4:  H-R30 72" x 48" (XO).  Test specimen description and results are 
reported herein. 
 
Test Specification:  The test specimens were evaluated in accordance with 
ANSI/AAMA/NWWDA 101/I.S.2-97, Voluntary Specifications for Aluminum, Vinyl (PVC) and 
Wood Windows and Glass Doors. 

 
Test Specimen Description: 
 

Series/Model:  310.300 SS-XO 
 
Product Type:  Horizontal Sliding XO 
 
Test Specimen #1:  H-R15 84 x 60 (XO) 
 

Overall Size:  7' 0" wide by 5' 0" high 
 
Sash Size:  3' 4-11/16" wide by 4' 9" high 
 
Daylight Opening:  3' 2-1/4" wide by 4' 7-1/4" high 
 
Screen Size:  3' 3-11/16" wide by 4' 8-1/4" high 
 
 



                                                                 
                                                         Architectural  Testing   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 55328.01-701-47 
 Page 2 of 9 

Test Specimen Description:  (Continued) 
 
Test Specimen #1:  H-R15 84 x 60 (Continued) 

 
Glazing Type:  3/4 x 3/32 Swiggle spacer 
 
Reinforcement:  Aluminum reinforcement was utilized in the meeting stiles (lock and 
fixed stiles) (See Deceuninck North America, LLC Drawing #A6202). 
 

Test Specimen #2:  H-R20 96 x 60 (XOX) 
 

Overall Size:  8' 0" wide by 5' 0" high 
 
Sash Size:  2' 7-1/2" wide by 4' 8-5/8" high 
 
Daylight Opening:  2' 4-1/2" wide by 4' 6-7/8" high 
 
Screen Size:  3' 9-7/16" wide by 4' 7-3/4" high 
 
Glazing Type:  3/4 x 3/32 Swiggle spacer 
 
Reinforcement:  Aluminum reinforcement was utilized in the sash stiles and fixed 
stile) (See Deceuninck North America, LLC Drawing #A6202). 
 

Test Specimen #3:  H-R20 72 x 48 (XO) 
 

Overall Size:  6' 0" wide by 4' 0" high 
 
Sash Size:  2' 10-3/4" wide by 3' 9" high 
 
Daylight Opening:  2' 9" wide by 4' 7-1/4" high 
 
Screen Size:  2' 8-3/8" wide by 3' 7-1/4" high 
 
Glazing Type:  3/4 x 3/32 Swiggle spacer 
 
Reinforcement:  Aluminum reinforcement was utilized in the fixed meeting stile) (See 
Deceuninck North America, LLC Drawing #A6202). 
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Test Specimen Description:  (Continued) 
 
Test Specimen #4:  H-R30 72 x 48 (XO) 
 

Overall Size:  6' 0" wide by 4' 0" high 
 
Sash Size:  2' 10-3/4" wide by 3' 9" high 
 
Daylight Opening:  2' 9" wide by 4' 7-1/4" high 
 
Screen Size:  2' 8-3/8" wide by 3' 7-1/4" high 
 
Glazing Type:  3/4 x 3/32 Swiggle spacer 
 
Reinforcement:  Aluminum reinforcement was utilized in all sash stiles and fixed 
meeting stile (See Deceuninck North America, LLC Drawing #A6202). 

 
The following descriptions apply to all specimens. 

 
Finish:  White PVC. 
 
Glazing Details:  The glass was set from the exterior against 1/16 x 3/8 double-sided 
adhesive glazing tape and secured with exterior PVC glazing beads. 
 
Weatherstripping: 
 

Description Quantity Location 
 
0.220" high by 0.187" back 2 Rows Meeting stiles, pull stiles 
pile with center fin  head, sill and jamb 
 
0.220" high by 0.187" back 2 Rows Top and bottom rails 
pile with center fin 
 

Frame Construction:  The frame was constructed of extruded PVC members with corners 
mitered and thermally welded. 
 
Sash Construction:  The sash was constructed of extruded PVC members with corners 
mitered and thermally welded. 
 
Screen Construction:  The screen frame was constructed of extruded aluminum with 
corners mitered with PVC corner keys.  Fiberglass mesh was secured with a flexible spline. 
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Test Specimen Description:  (Continued) 
 
Hardware: 

 
Description Quantity Location 
 
Sweep lock 

84 x 60 2 6" from head and sill, 45" apart 
96 x 60 (XOX) 4 6" from head and sill, 44-5/8" apart 
72 x 48 2 6" from head and sill, 33" apart 

 
Single rollers 2 1-1/2" from ends of bottom sash rails 
  

Drainage: 
 
Description Quantity Location 
 
1.00" wide by 0.125" high 4 Interior and exterior track draining 
weep slot  to lower cavity 
 
1.28" wide by 0.30" high 2 Exterior face with flap 
weep slot 
 
0.36" wide by 0.30" high  8 Bottom rails 
weep slot 
 
1.00" wide by 0.125" high 2 Interior leg of screen track 
weep slot 

 
Installation:  Test samples were installed into a nominal 2 x 10 #2 southern pine wood buck 
with #8 by 5/8" steel screws through the nailing fin, spaced 6" on center and 2" from each 
corner (44 total).   Exterior perimeter was sealed with silicone. 
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Test Results: 
 

The results are tabulated as follows: 
 
Paragraph Title of Test - Test Method Results Allowed 
 
Test Specimen #1:  H-R15 84 x 60 (XO) 
 
2.2.1 Operating Force 25 lbf 30 lbf max. 
 
2.1.2 Air Infiltration per ASTM E 283 
 1.57 psf (25 mph) 0.09 cfm/ft2 0.30 cfm/ft2 max. 
 
Note #1:  The tested specimen meets the performance levels specified in 
ANSI/AAMA/NWWDA 101/I.S.2-97 for air infiltration. 
 
2.1.3 Water Resistance per ASTM E 547  
 (with and without screen) 
 2.86 psf No leakage No leakage 
 
2.1.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the meeting stiles 
(Loads were held for 52 seconds) 

 15.0 psf (positive) 1.329" See Note #2 
 15.0 psf (negative) 1.216" See Note #2 
 
Note #2:  The Uniform Load Deflection test is not a requirement of ANSI/AAMA/NWWDA 
101/I.S.2-97 for this product designation.  The deflection data is recorded in this report for 
special code compliance and information only. 
 
2.1.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the meeting stiles) 
(Loads were held for 10 seconds) 

 22.5 psf (positive) 0.188" 0.221" max. 
 22.5 psf (negative) 0.196" 0.221" max. 
 
2.2.1.6.2 Deglazing Test per ASTM E 987 
 In operating direction - 70 lbs  
  Lock stile 0.02"/4% 0.50"/100% 
  Pull stile 0.02"/4% 0.50"/100% 
 
 In remaining direction - 50 lbs  
  Top rail 0.02"/4% 0.50"/100% 
  Bottom rail 0.02"/4% 0.50"/100% 



                                                                 
                                                         Architectural  Testing   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 55328.01-701-47 
 Page 6 of 9 

Test Results:  (Continued) 
 
Paragraph Title of Test - Test Method Results Allowed 
 
Test Specimen #1:  H-R15 84 x 60 (XO) (Continued) 
 
2.1.7 Welded Corner Test Meets as stated Meets as stated 
 
2.1.8 Forced Entry Resistance per ASTM F 588 
 
 Type:  A Grade:  10 
 
 Lock Manipulation Test No entry No entry 
 
 Test 1 through 7 No entry No entry 
 
 Lock Manipulation Test No entry No entry 
 
Optional Performance 
 
4.3 Water Resistance per ASTM E 547 
 (with and without screen) 
 5.25 psf No leakage No leakage 
 
Test Specimen #2:  H-R20 96 x 60 (XOX) 
 
Optional Performance 
 
4.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the meeting stiles) 
(Loads were held for 52 seconds) 

 20.0 psf (positive) 1.383" See Note #2 
 20.0 psf (negative) 1.040" See Note #2 
 
4.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the meeting stiles) 
(Loads were held for 10 seconds) 

 30.0 psf (positive) 0.184" 0.220" max. 
 30.0 psf (negative) 0.175" 0.220" max. 
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Test Results:  (Continued) 
 
Paragraph Title of Test - Test Method Results Allowed 
 
Test Specimen #3:  H-R20 72 x 48 (XX) 
 
Optional Performance 
 
4.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the meeting stiles) 
(Loads were held for 52 seconds) 

 20.0 psf (positive) 0.904" See Note #2 
 20.0 psf (negative) 0.835" See Note #2 
 
4.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the meeting stiles) 
(Loads were held for 10 seconds) 

 30.0 psf (positive) 0.099" 0.173" max. 
 30.0 psf (negative) 0.127" 0.173" max. 
 
Test Specimen #4:  H-R30 72 x 48 (XX) 
 
Optional Performance 
 
4.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the meeting stiles) 
(Loads were held for 52 seconds) 

 30.0 psf (positive) 0.847" See Note #2 
 30.0 psf (negative) 0.919" See Note #2 
 
4.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the meeting stiles) 
(Loads were held for 10 seconds) 

 45.0 psf (positive) 0.089" 0.173" max. 
 45.0 psf (negative) 0.139" 0.173" max. 
 

Note: A lead check swab test was performed on all polymeric profiles.  The test result was 
negative for the presence of lead (Pb). 
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Detailed drawings, representative samples of the test specimen, and a copy of this report will be 
retained by ATI for a period of four years from the original test date.  The above results were 
secured by using the designated test methods and they indicate compliance with the performance 
requirements of the above referenced specification.  This report does not constitute certification 
of this product, which may only be granted by the certification program administrator.  This 
report may not be reproduced, except in full, without approval of Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, INC: 
 
 
 
 
_________________________________ _________________________________ 
Daniel P. Braun  Daniel A. Johnson 
Regional Operations  Regional Manager 
 
DPB/jb 
 



                                                                 
                                                         Architectural  Testing   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 55328.01-701-47 
 Page 9 of 9 

 
 

Revision Log 
 
 
Rev. # Date  Page(s)  Revision(s)  

0 01/10/05 N/A Original report issue 

    

 




































		2005-02-24T13:50:50-0600
	Daniel P. Braun


		2005-02-24T14:43:04-0600
	Daniel A. Johnson
	I am approving this document


		2005-02-24T09:43:53-0600
	Janice L Brustad
	I have reviewed this document




